
Veolia Richmond Annual Operating Report 2018 
 

1 
 

 
 

 
 
 
 

Working to Preserve the Health and Safety of the Greater Richmond 
Community and Environment 

 
Secondary Clarifier Rehabilitation 

One of several major treatment plant construction projects completed in 2018  
 

 

 
 
 

 
May 30, 2018 

 
ANNUAL OPERATING REPORT 

2018 
 
 
 

RICHMOND WASTEWATER TREATMENT PLANT - 
 

SANITARY AND STORM WATER COLLECTION SYSTEMS 
 



Veolia Richmond Annual Operating Report 2018 
 

2 
 

 
 

 
RICHMOND, CA WASTEWATER TREATMENT PLANT 

 
ANNUAL OPERATIONS REPORT 
January 1, to December 31, 2018 

 
Prepared by 

 
Veolia North America 

 
 
TABLE OF CONTENTS 
 
 
SAFETY PROGRAM STATUS / REVIEW:..........................................................................3 
WASTEWATER TREATMENT PLANT PERFORMANCE STATUS / REVIEW: .....................3 
COMPLIANCE SUMMARY STATUS / REVIEW: .................................................................4  
ODORS AND H2S:.………….…………………………..……………………………………………7       
MAINTENANCE STATUS / REVIEW: ................................................................................8 
CAPITAL PROJECTS MANAGEMENT / REVIEW: ........................................................... 11 
LABORATORY STATUS / REVIEW: ................................................................................ 12 
SANITARY SEWER AND STORM WATER SYSTEM STATUS / REVIEW: ........................ 13 
COMMUNITY: ................................................................................................................ 19 
PROJECT SUPPORT STATUS / REVIEW:  ..................................................................... 19 
OPERATOR CERTIFICATION STATUS / REVIEW: ......................................................... 19 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Veolia Richmond Annual Operating Report 2018 
 

3 
 

SAFETY PROGRAM STATUS/REVIEW: 

 
Safety Achievements  

• Veolia Richmond has had no lost time safety incidents since October 7, of 2008.  There were 

no OSHA recordable safety incidents in 2018.   

• Plant staff conducted all required Veolia Water monthly safety training as well as specialized 

safety training from outside providers.  Additionally, staff held frequent internal departmental 

safety tailgate meetings. 

• Completed all required monthly internal safety inspections and Annual Site Safety Audit  

• Plant staff participated in the Great California Shakeout earthquake preparation drill in 

October.  The drill was coordinated by Veolia regional safety management staff with many of 

the company’s West Region sites participating.  

• Plant staff supported safety culture and performance during capital construction projects by 

observing, bringing forward issues and providing feedback to CPM, City staff and the various 

contractors throughout the projects.    

 

WASTEWATER TREATMENT PLANT PERFORMANCE STATUS/REVIEW 
2018 Operational Status and Statistics:   

• 2.301 billion gallons of wastewater (6.30 million gallons per day or MGD) was treated through 

the Richmond WPCP and discharged into San Francisco Bay in 2018.  By comparison, the 

total volume treated in 2017 was 2.658 billion gallons (7.28 MGD).  The decrease in discharge 

in 2018 from 2017 was 357 million gallons or 13%.  Very heavy rains in January and February 

of 2017 and the corresponding high plant flows accounted for the difference in flow volume.  

During the first three months of 2017 25.56 inches of rain fell (just over the annual average) 

according to the rain gauge at the Richmond WPCP.  Rainfall in 2018 was 26.45 inches and in 

2017 32.25 inches; the annual average is about 25 inches  

 



Veolia Richmond Annual Operating Report 2018 
 

4 
 

o 91.8% of biochemical oxygen demand (BOD) was removed  

o 91.8% of total suspended solids (TSS) were removed 

Operational Improvements Implemented and Noteworthy Activities Included: 
• The most significant operational upgrades in 2018 were the complete rehabilitation of the 

treatment plant’s # 2 and 3 Secondary Clarifiers and Primary Sedimentation Basins # 1 and 2.  

Secondary Clarifier # 1 was substantially rehabilitated in 2017 however some finish work was 

required for that unit in 2018.   

• Veolia’s CPM (Capital Program Management) group with plant operations support and Central 

Sierra Electric (prime subcontractor) completed and closed out the full replacement project of 

the plant’s electrical infrastructure in early 2018.       

Operational Challenges Included: 

• Continuing to operate facility lacking functional grit removal system  

•  DAFT (dissolved air flotation system) reliability.  The DAFT process is used to remove and 

thicken solids from the secondary system; there is no redundancy for the unit.  Its drive 

assembly suffered a support structure (located near the tank floor) break due to corrosion in 

2017; the tank was drained and the component welded back together as a temporary repair.  

The system was scheduled for replacement during 2018 but the project has been delayed for 

lack of funding. Ultimately the DAFT system will be replaced with a different technology known 

as rotary drum thickeners (RDTs).  The RTD system will be enclosed with odor control which 

will be a vast odor improvement over the DAFTs which are designed as open tanks.  The 

DAFT system continues to operate but the concerns remain of a possible process failure.  

• Difficulty with the automated dechlorination system (process that removes chlorine from 

effluent prior to discharge).  The SBS (used for dechlorination) storage and feed system 

originally scheduled for rehabilitation in 2018 and has been designated as a priority project; 

the project has been delayed due to delays in funding.   

• Multiple aeration mixer failures and replacements during the year.  The system is due for 

replacement with alternative aeration technology.    

• Veolia O&M staff resources continue to be reallocated from City WPCP O&M to West County 

Water District O&M of effluent monitoring and chemical feed control system. 

 

COMPLIANCE SUMMARY STATUS / REVIEW: 

NPDES 
In 2018 there were (11) exceedances of the Richmond WPCP effluent limits.   
 
Between the first and second week of September, conditions in the treatment plant developed such 
that the amount of solids in the activated sludge process began to drop without a clear understanding 



Veolia Richmond Annual Operating Report 2018 
 

5 
 

as to why.  The condition affected the settling and growth characteristics of the activated sludge to the 
point where wasting from the system was discontinued on September 13 and for the rest of the year.  
Plant staff evaluated process changes, installed polymer and chemical feed as remedial measures 
and, in addition, engaged several consultants, expert in the field of wastewater process operations to 
assist in the investigation.  The City’s pretreatment/source control staff worked with business and 
industry in the service area to determine that if there were any discharges of materials to the sewer 
system that may be impacting the plant’s biological process; it is Veolia’s understanding that the 
City’s findings were inconclusive that IPP POTW dischargers did/did not inhibit the WPCP biological 
process.  Extra plant and sewer network analytical monitoring efforts were carried out during the 
period.   
 
By mid-January of 2019 the Richmond WPCP has returned to normal, compliant process operations.  
The final report of investigation is being developed with an expected completion and submittal time 
frame of mid February 2019.  During the nearly 4 months the Richmond WPCP processes were 
adversely impacted, regular communications and updates were provided to the Regional Water 
Quality Control Board engineer, by phone, e-mail and in the monthly self-monitoring reports.  During 
2018, two of three of the Richmond WPCP secondary clarifiers were fully rehabilitated (completely 
new mechanical components and concrete rework) and the third secondary clarifier had the 
rehabilitation process (begun in 2017) completed.  Both primary sedimentation basins also were fully 
rehabilitated with completely new mechanical components in 2018.  These projects resulted in all 5 
basins being taken in out of service during different times of the year (some more than once) and the 
solids transferred between various process units within the plant.  Staff has not determined and is not 
representing that these projects necessarily caused the upset however from an operational 
standpoint, those were the activities representing major changes from the norm.  As a result of the 
upset, the following effluent limit exceedances occurred;           
 
There were (2) NPDES permit violations during the month of October 2018.  The monthly average 
effluent limits for BOD and TSS were 37 and 32 respectively.  Both of those values are above the limit 
of 30 mg/l.   
 
(4) NPDES permit violations occurred during the month of November 2018.  The monthly average 
effluent limits for BOD and TSS were 44 and 45 mg/l respectively where the limit is 30 mg/l.  In 
addition there was one exceedance each of the weekly average limit for BOD and TSS (45 mg/l).  
During the week of November 24 effluent BOD was 59 and TSS 58 mg/l. 
 
In December of 2018 there were (5) NPDES permit violations determined.  The monthly average 
effluent limits for BOD and TSS were 39 and 43 mg/l respectively where the limit is 30 mg/l accounted 
for (2) exceedances.  In addition there were (2) weekly average exceedances of TSS (limit of 45 mg/l 
and values of 50 and 57) and (1) weekly average exceedance of BOD (limit of 45 mg/l and value of 
46).   
 
Richmond WPCP 2018 Blending Summary;  
 
Blending events at the Richmond WPCP over the last 7 years are summarized below in Table 1.  The 
average annual rainfall in Richmond is about 25 inches.  Generally the higher above average a wet 
season is in terms of rainfall amount, the higher the frequency and volume of blending.  In 2017, 
extreme concentrated rainfall occurring in January and February contributed to the high duration and 
volume blended.   
The most relevant seasonal comparison of system performance can be observed by comparing the 
2018 and 2014 calendar years; the results are promising. Both seasons showed above average 
precipitation (although 2018 had about 10% less rain).  In spite of that relatively small differential, 
there were 50% fewer blending events, a 59% reduction in duration of blending, and a 61% reduction 
in volume blended.      



Veolia Richmond Annual Operating Report 2018 
 

6 
 

As additional data on coming wet seasons is gathered, and future sewer rehabilitation projects and 
blending reduction measures are completed and implemented, the data are expected to demonstrate 
further reductions in blending.     
 

 

Table 1 

Year Number of 
Blending Events 

Total Duration of 
Blending Events 

(hours) 

Volume of 
Blended Effluent 

(MG) 
Rainfall 1               
(inches) 

2012 11 198.5 110.89 31.03 (24% above 
normal) 

2013 0 0 0 6.47                          
(about 25% of normal) 

2014 6 188.2 92.84  29.49 (18% above 
normal) 

2015 2 9.8  1.57 10.79                          
(about 43% of normal) 

2016 8 151.6 78.45 30.18 (21% above 
normal) 

2017** 9 431.6 194.85 32.25 (29% above 
normal) ** 

2018 3 77.47 35.89 26.45 (6% above 
normal) 

1Normal annual rainfall in Richmond is approximately 25 inches.  Rainfall data are taken from the manual rain gauge at the 
treatment plant.  The rainfall numbers have been changed slightly in this table to reflect calendar year total as opposed to 
the typical wet season (October thru March)/dry season format.  

** Just less than 22 inches of rain fell during January and February 

 
2019-2020 Goals and Process Improvement Recommendations 

• Begin conversion to Ignition SCADA automation and control platform for plant and lift stations.  